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Sample name: Particle Filtering Half Mask (C-shaped)
A SNN70369B

Size: SNN7036
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Particle filtering half mask El H20909Y013
Sample Name Batch
(C-shaped) atc
TS5 Rk LRI ESS N R A6
Size SNN70369B Type oftest Internaltest
He R gl L 2R BSR4 R 23 ] A7 H )
Shandong Shengquan New Date of 2020.09.09
Manufacturer .
Materials Co., Ltd manufacture
EFEH S ‘
Datjjf san)jpe 2020.09.09 K 14 2020.09.00
. Date of test V7
received
B R A 3 -
Sample status IE Normal Date of report 2020.09.11
fr s EN 149:2001+A1:2009 FFP2
Testing basis

SV, Lﬁﬂi %Whﬁ WP AT BT

& 06 Tl .
R 5 H Appearance i i tion efﬁ01ency, Headband tension, Inhalation
Test item 3 &,

resistance, s

LTRUIEEE S @ﬁ%'

+Aﬂ§£ O FFP2, Zefals e &

Test result ;11“1};; es(a;r:; eﬁs q oEN 149:2001+A1:2009 FFP2 after
H/IE H 25 R AN 1
Remark Test results appPggly 10 gee€pted samples.
AR ¥ B A E #: R
Approver Checker Apprasier

1A : 2020.09.11 1A : 2020.09.11 1A : 2020.09.11
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. Test result Conclusion
No Test item Standard requirment
IS e KRR RAGH BTG | REOHE. AR 8 80 5 e shiE ok
1 A The surface should not be damaged,deformed and The surface should not be damaged, Qualified
ppearance . )
] ] have other obvious defects deformed and have other obvious defects
mspection
L A S Mot 2
No slippage or breakage
" A HH I i B iy 2R
HE Ay & M Bl 5 0 BARARSZ 10N [l i /) .
) No slippage or breakage
g FREE 10S, ASN H I I sl R
S iig I T e 32 2
2 Mask band, mask band and mask body withstand 10N |  3# A Lt /El\l%' d
Headband axial tensile for 10S,Should be no slippage or No slippage or breakage Qualifie
breakage " SR H LI
No slippage or breakage
sy A HH T i B iy 2R
No slippage or breakage
1# 99. 70% 6# 99. 7%
2# 99. 77% # 99. 88%
SV S e 2 22 N
3 PR IR FFP22=94.0% (95L/min) 34 99. 75% ] 99. 86% " *%’
Oil filtration efficiency Qualified
4# 99. 71% 9# 99. 84%
5# 99. 80% 10# 99. 86%
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e
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Conclusion
T . Standard requirment Test result oneiusto
est item
1 99.00%| gx 99. 83%
o 99. 22% TH 99. 86%
R BEROR A
e BRI FFP2294.0% (95L/min) 34 99. 64% St 99. 61% - *%
Salt filtration efficiency Qualified
44 99. 65% ot 99. 70%
o 99. 68% 10# 99.61%
1# 57 Pa
2# 50 Pa
WS -, . ik
Inhalation resistance Py 702 SRRRin) 3 56 Pa Qualified
4# 54 Pa
5# 51 Pa
1# 197 Pa
2# 180 Pa
b - . Gl
. . ~ 1 .
Inhalation resistance FFP2=240Pa (95L/min) 3# 88 Pa Qualified
4# 179 Pa
5 169Pa
1# 277 Pa
o 260 Pa
WL : ik
. . < 275 P e
Exhalation resistance FFP2<:300Pa (160L/min) 3% a Qualified
44 263 Pa
54 260 Pa
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